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FEDE ANDATNIS TRATIVA E STABILIMENTC:

» METALFAR

PRODOTT! INDUSTRIALI S.P.A.

STANFAGGIO A CALDO D ACCIA COMUMI - LEGATI £ INCSSIDABLL

23861 CESANA BRIANZA [LC) - haly SONBRIT T

Y Een il QUALITY SYSTEM

Ted, -39 D31 855441

Fax +39 031655149 CERTIFIED BY DNV
=150 9001 =

quality. mf@farmas.com

CERTIFICATO DI COLLAUDO SECONDO EN 10204 - 3.1 INSPECTION CERTIFICATE

Cortif. N. 953
DDT / Dol Note N. 752

DelDated 20 02.2014
DelfDated 19 .02.2014

Fattura / Invoice N, 671 Del/Dated 19 02 2014
Ns.Ord. / Our ref. N. 0 Dal/Datod

TRANS AM PIPING PRODUCTS LTD

9335 ENDEAVOR DRIVE 5 E.

Desl.: TRANS AM PIPING PRODUCTS LTD

9335 - Endeavor Drive SE

SALA PROVE E ANALISI MATERIALI / MATERIAL TEST DEPARTMENT T35 041 CALGARY, ALBERTA CA |T350CA1  Calgary, ALBERTA CA
Pag.7 - 8
COD. COL. COLATA POS, VS.ORDINE aTA DESCRIZIONE DIMIN ACC A VISIVO E DIMENS
HEAT CODE HEAT ITEM YOUR REFERENCE QTY DESCRIPTION DIiM. ACCORDANCE TO VIS, & DIMENS
13/39086 039 Ci-14-138 91,00 BLIND 150 RF 6" A105N ASME/ANSI B16.5 -2013 SATISFACTORY

MATERIALE ! MATERIAL C% 5% Mnis 5% P% Crit NI Mot Ti% Cu% V% Nbt% N% Al% CE%

ASTM A105 (LADLE} 0,985 0,250 0970 0010 0012 0,130 0090 0020 0015 0170 0003 0001 0010 0027 0395

PROVETTA | TEST SPECMEN  FORMA SNERVAMENTO ROTTURA ALLUNGAMENTO __ GONTRAZIONE DUREZZA RESILIENZA | IMPACT TEST - JOULE!em2 SNERVAMENTO
SEZmm2  LUNG mm  SHAPE VELDPOINT  TENSILE STRENGHT  ELONGATION  REDUCTION OF AREA HARDNESS YIELD POINT NaRI.

SECT. mm2 LENGHT mm =a 2:0 Wmm2 e, 2% Nimm2 == L= = HEw TIPO ! TYPE 10x10mm 1 1 2 3 Wmm2 >=1.0% DUR REF.
126,60 50,80 1 330,0 512,0 31,0 59,0 154,0 - 158,0 KV 20 B4 80 B9 0,0

MATERIALE IN ACCORDO A { MATERIAL IN ACC. TO TRATTAMENTO TERMICO / HEAT TREATMENT

FORNO / FURNACE

ORIGINE / ORIGIN OF STEEL

ASTM/ASME A 105/SA 105 M - 13 ASME CODE SECT. Il, PART A, ED. 2013 NORMALIZED AT 920 C - COOLED IN STILL AIR ELECTRIC FURNACE ~ EUROPEAN UNION
CSA Z245.12 GRADE 248 CAT.| SOUR SERVICE
COD.COL  COLATA  POS VS ORDINE QTA  DESCRIZIONE DIMIN ACC A VISIVO E DIMENS
HEAT CODE HEAT ITEM YOUR REFERENCE Q.TY DESCRIPTION DIM. ACCORDANCE TO VIS & DIMENS.

13/35086 039 Cl-14-138 91,00 BLIND 150 RF 6" A105N ASME/ANSI B16.5 -2013 SATISFACTORY
MATERIALE / MATERIAL C% Si% Mn% 5% P% Cr% Ni% Mo% Ti% Cu%% Vo Nb% N% A% CE%
ASTM A105 (LADLE) 0,185 0,250 0970 0010 0012 0,130 0090 0020 0015 0,170 0003 0001 0,010 0027 0,385
FPROVETTA ! TEST SPECIMEN  FORMA SHERVAMENTO ROTTURA ALLUNGAMENTC CONTRAZIONE DUREZZA RESILIEMZA { IMPACT TEST - JOULEfem2 SHERVAMENTD
SEL mm LUNG, mm SHAPE YIELD POINT TEMSILE STRENGHT ~ ELONGATION  REDUCTION OF AREA HARDNESS VIELD POINT il
SECT.mm2 LENGHTmm -0 2=0 NmmZ >=0.2% Nirm2 == T Lol HEW TIPO ! TYPE 10x10mm “c 1 2 3 Nmm2 ==10% OUR REF,
126,60 50,80 1 330,0 5120 31.0 59,0 154,0 - 158,0 KV 20 84 80 89 0,0
MATERIALE IN ACCORDO A/ MATERIAL IN ACC. TO TRATTAMENTO TER.ICO | HEAT TREATMENT FORNO / FURNACE ORIGINE / ORIGIN OF STEEL
ASTM/ASME A 105/SA 105 M - 13 ASME CODE SECT. Il, PART A, ED. 2013 NORMALIZED AT 820 C - COOLED IN STILL AIR ELECTRIC FURNACE =~ EUROPEAN UNION
CSA 7245.12 GRADE 248 CAT.1 SOUR SERVICE

UFFICIO CONTROLLO QUALITA' ENTE UFFICIALE DI COLLAUDO MARCHIO PRODUZIONE

NOTE  100% MANUFACTURED IN ITALY

NOTES MAMNUFACTURING IN ACCORDANCE WITH ORDER AND SPECIFICATION QUALITY CONTROL DEPARTEMENT

INSPECTION AUTHORITY

MANUFACTURER'S SYMBOL

MATERIAL IN ACCORDANCE WITH NACE MR-0175/200¢ 1SO 15156 - SOUR SERVICE
MATERIAL IN ACCORDANCE WITH NACE MR-0103/2012 - SOUR SERVICE

arfon

G




SAN ENG STEEL FORGING COLTD
311, Jen Hsin Road, Jen Wu Distnct

MILL TEST CERTIFICATE)

Certificate No 3E-84544

150 BLIND FLANGE RF

Kaohsiung, Taiwan, RO C ER1G204-3 1. B{DINSD04%/2 1 B) Date. 08/0472014
TEL/07-3724240 ; FAX.07.3712023 Customer TRANS AM PIPING PRODUCTS LT S R
=i URL wiww saneng com.hw ; age
e-mait saneng@ksts seed nat.tw Order No. 7008454(1)-T/4 .
BRODUCT MATERIAL SPECIFICATIONS DIMENSIONAL SPECIFICATIONS
FORGED CARBON STEEL FLANGES ASTH A103-13/45ME SA-105-13 ASHIE m“m.c..:
= ] CSn 224512
0 i
i i CHEMICAL COMPOSITION (%) -
QUANTITY
- - P | Gt My 1A v M E(*3)
et CODE NO DESCRIPTION e | il Bodll Bl Bl it R el B B
| 1050 16035 loo40 |04n6l0300]04c0)012010.0800020] - N
.n. { 1 900 WHNRF X5 3" A1D5N 1140 (0017 (0008 ”ccnu 0020|0010[0003{0.0051 0001 (0008 Jay?
- : 3 150 BLRF 10" A105N 1180 (0016 (0008 (0007 3020|000 0002{0004] 0001|0007 0 49c
3 150 BLFF 6" A105N 1170 |0017 (0025 | G007 (0030 0010/0.004|0003!0002}0007 Caza
& 90071500 WNRTI XS 27 A 105N 1100 (0016 |0.008 ;0190|0080 |0.070| 0017 0.010|0001;0.008 0422
5 960 WHNRTJ X5 37 AT05N 1.070 0035 (G006 ;0130|0080 | 0050 0.020}0008]0002{0.008 0402
5 Q0D WNRTI 5162 37 A105N 1130 {0007 |GOIC '0CSC|00800C50|0005!0003{000510008 _ G478,
{ 7 1500 WHNRTL XXS(SC) 3" A105N 1080 [0017 |0.003 (0180|0090, 0.070{ 0034 0.001)0.002{0.008 G404
8 2500 WNRTJ XXSISCH ™ ATDSN 1410|0017 [0014 1000070 00500005 0033|0505} 0009 | o4t
0 _ : m
® " “
| i
- " T.8("1} Y8511 EL{"M) | Hardness RAL) irpach T ey
@ item Heerdic {TAPA) {MPA] %) | (HE) (%) Temp st i B HEAT TREATMENT(Z) |
Nz, 485 ¢ 2500 2¢ | - 300 Mimmur: Joule e I “
© . ; - 187 ; 1 2 3 | E REMARKS
T 1 AE25136 53940 3830 B0 1544152 BEG ACOMINAS S80°CX4HRS
N 2 A5T7 184 816 Q B4 352 153151 T3 ACOMINAS M;WM_A_"WNMW.WEMM ._-,“._mm.m AUSE T _Jn._ rzm o 3
= ! 3]  acosass 530 3720 344 154152 | 877 ACOMINAS N i IR R o NS
-] i 4 93714 5310 3580 335 | 154/152 T4 WEI CHIH STEEL CONFORMS WITH 224512 CAT | GR248 SOUR
e 5 94412 5200 3540 T2 1534450 704 WE CHIH STEEL SERVICE-Q4{FOR UISE AS WELDING NECK AND
. 8f 21530 513 8 3354 350 154/151 568 | OEMK Wﬁﬂwmnr»mﬂmmw oz_ma emt
o i 95736 572.0 358.0 358 152/150 713 | WEI CHIH 5TEEL 1043 GHERTER THAN 30
= e 17833 5331 3040 38 1481151 568 I OEMK
o |
L) |
- |
[T *1. T.5. = Tensie Strangth, Y.5. =Yield Strength. £ L =Elongation, RA.=Reduclion of Area =
3
TOT *Z N=Normalized, A=Annealed. Q=Quenched, T=Tempered, 5. T=Solution Treated, S R=5iress Releveg
oo A C=air Cooled, F C=Furance Coagled, W.G=Water Cooled, O.C=0it Codted
Mo “3 CE WValue=C+ (Mn/B)+(Cr+Mo+V)!5+(Ni+Cu)/15
- e g |
oo Ve hereby cemfy that the matenal has been tested in accordance with the above specificatien and ,b_mm.vnm._“.nm Dep't i
T e |2 s0 with the requirements cafled for by tne above order L
oo
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SEDE AMMINISTRATIVA E STARILIMENTSD

CERTIFICATO DI COLLAUDO SECONDO EN 10204 - 3.1 INSPECTION CERTSFICATE

— M ETALFAR A e Certif.N. 2077  Del/Dated 26042012  Fattura/ Invoice N. DeliDatzd
B op o Np S A Tel wua 037 655441 COMPANY WITH QUALITY MANAGEMENT DDT/ Del Note N. DeliDated Ns.Ord. / Our ref. N. Del'Dated
A Fax +39 031555149 SYSTEM CERTIFIED BY DNY TRANS AM PIPING PRODUCTS LTD
STAMPAGGID A CALDG &) ACTIAL COMUNIE - LEGATI E INOSSIDABILI quality. mif@Farmas com = ISO 9001:2008 =
9335 ENDEAVOR DRIVE 5 E
SALA PROVE E ANALISI MATERIALI/ MATERIAL TEST DEPARTMENT T350Aa1 CALGARY. ALBERTA CA
Pag.1 - 9
COD. COL  COLATA POS. VS5.ORDINE QTA DESCRIZIONE DIMINACC A VISIVO E DIMENS
HEAT CODE HEAT ITEM YOUR REFERENCE QTY DESCRIPTION DiM. ACCORDANCE TO VIS & DIMENS
15980 2400 S/O300RF 12" A105N ASME/ANSI B16.5 -2009 SATISFACTORY
MATERIALE f MATERIAL C% Si% Mn% 5% P% Cri% Ni% Mo% Ti% Cu% Vi Nb% N% Al% CE%
ASTM A105 (LADLE) 01% 0,220 1010 0009 0015 0050 0070 0010 0018 0,220 0005 0001 0,000 0,025 0,301
PROVETTAf TEST SPECIMEN  FORMA SNERVAMENTO ROTTURA ALLUNGAMENTO  CONTRAZIONE DUREZZA RESILIENZA / IMPACT TEST - JOULE/tm2 SNERVAMENTO
SEZ. mmi LUNG. mm SHAFE YIELD POINT TEMSILE STRENGHT ELONGATION REDUCTION OF AREA HARDNESS YHELD POINT Ns. Rif
SECT, mm2  LENGHTmm 10 2«0 Wimm2 >=0,2% [T %= o= Hew TIPO ! TYPE 10xi0mm  *C 1 2 3 Nimm2 =E1,0% OUR REF
126,60 50,80 1 348,0 545,0 31,0 59,0 164,0 - 166,0 KV 20 88 88 84 0,0
MATERIALE IN ACCORDO A | MATERIAL IN ACC. TO TRATTAMENTO TERMICO / HEAT TREATMENT FORNOC / FURNACE ORIGINE / ORIGIN
ASTM/IASME A 105/SA 105 M - 11 ASME CODE SECT. Il, PART A, ED. 2010 NORMALIZED AT 920 C - COOLED IN STILL AIR ELECTRIC FURNACE EUROPE

CSA Z2245.12 GRADE 248 CAT.l

COD COL  COLATA POS VS ORDINE QTA' DESCRIZIONE DIM IN ACC A
HEAT CODE HEAT ITEM YOUR REFERENCE QTY DESCRIPTION DM ACCORDANCE TO
14000 64,00 BLIND 150 RF 10" A105N +——— ASME/ANSI B16.5 -2009

MATERIALE / MATERIAL C% Si% Mn% S% P% Cria Ni% Mo Ti%e Cu% V% Nb% N% Al CE%
ASTM A105 (LADLE) 0,190 0,230 1,050 0,008 0,012 0,050 0,070 0,010 0018 0,200 0,004 0,001 0,000 0,029 0,396
PROVETTA / TEST SPECIMEN FORMA BNERVAMENTO ROTTURA ALLUNGAMENTO CONTRAZIONE DUREZZA RESILIENZA ! IMPACT TEST . JOULEiem? SNERVAMENTO
SEL mm2 LUNG. mm SHAPE YIELD POINT TEMSILE STRENGHT ELONGATION REDUCTION OF AREA HAROMESS YIELD POINT
SECT mm2 LENGHTmm 1=0 2=00 Kfmm2 >=0,2% Nimm2 »= LT Re HBW TQ i TYPE 10x18mm b = 1 2 3 Nimm2 >10%
126,60 50,80 1 353,0 517,0 30,0 57,0 156,0 - 159,0 Kv 20 83 86 86 0,0
MATERIALE IN ACCORDO A/ MATERIAL IN ACC, TO TRATTAMENTO TERMICO / HEAT TREATMENT FORNO f FURNACE
ASTM/IASME A 105/SA 105 M - 11 ASME CODE SECT. Il, PART A, ED. 2010 NORMALIZED AT 920 C - COOLED IN STILL AIR ELECTRIC FURNACE

CSA Z245.12 GRADE 248 CAT.)

VISIVO E DIMENS
VIS & DIMENS
SATISFACTORY

Ms Rt
OUR REF.

CQRIGINE / ORIGIN
EUROPE

NOTE MANUFACTURING IN ACCORDANCE WITH ORDER AND SPECIFICATION
NOTES MATERIAL IN ACCORDANCE WITH NACE MR-0175/2003 ISC 15156-2009
MATERIAL IN ACCORDANCE WITH NACE MR-0103/2010

UFFICIO CONTROLLO QUALITA”
QUALITY CONTROL DEPARTEMENT

ENTE UFFICIALE DI COLLAUDO
INSPECTION AUTHORITY

MARGHIO PRODUZIONE _

MANUFACTURER'S SYMBOL

S. Corti /

e
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SAN ENG STEEL FORGING COLTD

S 311, Jen Hsin Road, Jen Wu District {MILL TEST CERTIFICATE) I T
Kaohsiung. Tawan, R.O C. EN10204-3.1. B(DINS0049/3 1 B) Date 121272011
JEL 07 3720269 FAX0£-37) 2825 Customer: TRANS AM PIPING PRODUCTS LTO.
URL www sanen b Page 10F1
- S Q com bw i S o
e-mail saneng@ksts seed net.tw Order No., 7004727(3)-T/A
PRODUCT MATERIAL SPECIFICATIONS DIMENGSIONAL SPECIFICATIONS

FORGED CARBON STEEL FLANGES

ASTM A105-105/ASME SA105-10a

ASME B15 5-09
CSA 224512

BNy CHEMICAL COMPOSITION (%)
Item = ! ! C Si Mn P 5 Cu | Cr NI | Mo | v | no N CE("3)
No. CODE NO DESCRIPTION e N 0100 | 0800 ) i ) i i = ] i E
max | 0350 (0350 |1050 |0035 |0040 |0400]0300{0.400{0120(008010020] -
1 150 BLRF 10" A105N G210 (0210 1.130 0021 Q008 (0008|2010} 00C10|0.001 D004 ]|0.002 ) 00CE 0402
13
TSy | YS(') EL{™1) | Hardness | RA{"1) impact Test B HEAT TREATMENTCZ) =
item HeatNg; (MPA} | (MPA} (%) (HB) () Termo T 2l
No Mn| 4850 2500 220 : 30.0 Minimum  Joule PP BN
Max = : : - 187 - 7 2 3 "Bl REMARKS
1 4443545 517.8 | 3658 360 152/150 713 ACOMINAS 8B0 C X3HRS
CONFORMS WITH NACE MRO103-07 AND NACE
i MRO175/15015156 2
! CONFORMS WITH Z245 12 CAT | GR 2458 50UR
SERVICE-05
TEST SPECIMEN ORIENTATION TRAMNSVERSE

*3 CE Value =C + (Mn/B)+ (Cr+ Mo +V) /5 + (Ni+ Cu)/ 15

*1  T.8. = Tensile Strength, ¥ S =Yield Strength, E L =Elongabion, R A =Reduction of Area

*2. N=Normalized, A=Annealed, Q=CQuenched, T=Tempered, 5 T=Sclution Treated, 5 R=Stress Relieved,
A C=Arr Cooled, F.C=Furance Cooled, W.C=Waler Cocled, O C=0y Coolad

also with the requirements called for by the aoove order

We hereby certify that the matenial has been testec in accordance with the above specification and

Manager of Quality Assurance Dep't




130 BLIND FLANGE RF

05

16" CL
At

SB

Rev'd By:

M~ %

oo
——
oo

EE~
s<s
Z a

wE
-0
0 M-
=3
I+~

=7 =

™

SAN ENG STEEL FORGING COLTD
311, Jen Hsin Road, Jen Wu District
Kaohsiung, Taiwan, R.O.C.
TEL:07-3724249 ; FAX.07-3712923
URL: www.saneng, com. tw

e-mail: saneng@ksts.seed nettw

MILL TEST CERTIFICATE

Customer.

Order No.. 70075 TiA

p

EN10204-3,1.B(DINS0049/3.1.B)
PRODUCTS LTD.

Certificate No,- SE-7530C
Date: 01/13/2014
Page. 10OF &

{also with the requirements called far by the above arder.

PRODUCT MATERIAL SPECIFICATIONS DIMENSIONAL SPECIFICATIONS
FORGED L ASME B16.5-13
CARBON STEEL FLANGES ASTM A105-13/ASME SA-105-13 CSA 724512
CHEMICAL COMPOSITION (%)
QUANTITY :
item c Si Mn P s Cu | Cr Ni | Mo v Nb N CE("3
co }
No. DE NO DESCRIPTION e - caos oo - » 3 ! . ! ) > "
mMax |0350 |0.350 |1.050 [0.035 {0.040 [0.400]0.3000.400|0.120]|0.080/0.020] -
1 300 WNRF X35 12" A105N 20 PCE 0200 [0210 |1.040 |0.019 |0.007 |0.080|0.0800.030|0.010|0.001 |0.001|0.008 0.401
2 600 WNRF XS 12" A105N 10 PCE 0200 |0.230 |1.120 |0.012 |0.002 |0.080{01200.120|0.020 | 0.004 | 0.001|0.006 0.429
3 900/1500 WNRF S160 3/4” A105N 10 PCE 0230 |0120 |1020 [0008 |0003 |0070]0040|0.040|0005|0.003 | 0.005|0.010 0.417
4 900/1500 WNRF S160 1" A105N 25 PCE 0222 |0.320 [1.040 [0.012 |0.017 |0.005]|0.0160.053|0.002 | 0.008 | 0.005 | 0.008 0.404
5 9001500 WNRF S160 1 172" A105N 30 PCE 07211 {0240 {1000 |0013 |0014 |0006|0.019|0054|0.002|0.007 | 0.005]0.004 0.387
6 5001500 WNRF 5160 2" A105N 75 PCE 0180 [0.210 |1.070 |0.012 |0.002 |0.180|0.0800.070|0.014|0.001|0.001]0.008 0.394
7 1500 WNRF S160 3" A105N 50 PCE 0190 |0.200 |1.060 |0.017 {0003 |0180|0090|0.070|0.014|0.001|0.002|0.008 0.404
B 150 BLRF 14" A105N 10 PCE 0.190 [0.210 {1.100 |0.016 {0.005 |0.130)|0100|0.060|0.020|0.0100.001[0.006 0.412
9 150 BLRF 15" A105N 30 PCE o210 {0170 {1040 |0018 |oo0o7 |o.180|0110|0.080|0.030|0.005 | 0.002 | 0.007 0.430
10 150 BLRF 20" A105N 39 PCE 0.190 |0.180 |1.010 0015 |0.008 [0.170|0.100|0.100]0.030 | 0.005 | 0.002 [ 0.007 0.403
T.5.0"1) Y.5.(*1) E.L(*1) Hardness | RA(*) Impact Test TMENT[*2
item RestNo; MPA) | (MPA) %) {HB) %) T S — B HEATTREA 2
No Min| 485.0 250.0 220 - 30.0 Minimum: _Joule i BN
Max 3 - - 187 - i z 3 | § REMARKS
) g e St e foan e i wﬂ_“mwﬂﬂ_wwm WITH NACE MRO103-12 AND NACE
2 652897 531.0 374.0 348 154/152 71.3 GODO STEEL MRO1751S015155 2-09 CLAUSE 7 2.1 4 REGION 3
3 49187 513.9 2962 334 162/158 67.7 OEMK AND ANNEX A.
4 931233 5158 333.4 340 153/152 86.0 NTMK CONFORMS WITH Z245.12 CAT | GR243 SOUR
5 931272 509.9 319.7 352 154/151 66.0 NTMK SERVICE-09(FOR USE AS WELDING NECK AND
6| 95742 5240 380.0 33.8 153/150 713 WEI CHIH STEEL BLIND FLANGES ONLY)
: 3 i MN TO G RATIO IS GREATER THAN 3.0°
7 95736 512.0 358.0 35.8 152/150 71.3 WE! CHIH STEEL
8 292448 525.6 3776 36.2 154/152 71.3 SEAH BESTEEL
9 751677 493.0 335.0 368 150147 713 o GODO STEEL
10 751678 503.0 430 380 1501148 70.4 GODO STEEL
*1° T.8. = Tensile Strangth, Y .5.=Yield Strength, E L =Elongation, R.A =Reduction of Area
*2: N=Normalized, A=Annealed, Q=Quenched, T=Tempered, S. T=Solulion Treated, 5.R=Stress Relieved
A.C=Air Cooled, F.C=Furance Coolad, W C=Water Coocled, 0.C=01l Cooled,
*3 CE Value=C+ (Mn/B)+ (Cr+Mo+V)}/5+ (Ni+Cu)/15
\We hereby cerify that the matenal has been tested in accordance with the above specification and

———



0 BLIND FLANGE RF

0
N

¢

Rev'd By: SB

ooT
Mo~

SEDE AMBIINISTRATIVA £ STARILIMENTD:

CERTIFICATO DI COLLAUDO SECONDO EN 10204 - 3.1 INSPECTION CERTIFICATE

g 23861 CESANA BRIANZA 0.€) - Raly COMPANY WITH Certif. N. 1168  DelDated 04.03.2014  Fattura/ Involce N. 816 Del/Dated 27.02.2014
. mn—-> —I —H> —H ﬁ M“M_“_.mmmmﬁ_ QUALITY SYSTEM DDT/ Del Note N_ 915 DelDated 27022014  Ns.Ord./ Qurref. N, 0 Del/Dated
PRODOGIHNDUSTRIBLIERA: s CERTIFIED BY DNV TRANS AM PIPING PRODUCTS LTD Dest.: TRANS AM PIPING PRODUCTS LTD
STAMPAGGIO A CALDO Df ACCIM COMUMNI - £ i : uaiity. mABfarmas. =130 9001 =
FLEDRN BB - eRT SRRmial TR o 5335 ENDEAVOR DRIVE S.E. 9335 - Endeavor Drive S E
SALA PROVE E ANALIS| MATERIALI / MATERIAL TEST DEPARTMENT T3S 0A1 CALGARY ALBERTA CA |T3SOA1  Calgary. ALBERTA ca
Pag.6 - 12
COD.COL  COLATA  POS VS ORDINE QTA  DESCRIZIONE DIM.IN ACC. A VISIVO E DIMENS
HEAT CODE HEAT ITEM YOUR REFERENCE Q.TY DESCRIPTION DIM. ACCORDANCE TO VIS. & DIMENS.
13/30304 045 Cl-14-138 80,00 BLIND 300 RF4"  A105N ASME/ANS| B16.5 -2013 SATISFACTORY
MATERIALE | MATERIAL C% 5% Mn% 5% P% Cre Ni% Mo% Ti% Cu% WV Mb% N% A% CE%
ASTM A105 (LADLE) 0,180 0,230 0950 0006 0007 0,100 0060 0010 D018 0,140 0002 0001 D009 0,028 0374
PROVETTA/ TEST SPECIMEN  FORMA SNERVAMENTO ROTTURA ALLUNGAMENTD CONTRAZIONE DUREZTA RESILIENTA | IMPACT TEST - JOULE/em? SNERVAMENTO
SEZ mm2 LUNG. mm SHAPE YIELD POINT TENSILE STRENGHT ELONGATION  REDUCTION OF AREA HARDNESS YIELD POINT Rl
SECT.mm2  LENGHT mm =o =0 Wmm2 ==02% Nmm2 >= o= L HBW TIPO ! TYPE 10x10mm ‘c 1 2 3 Wmmg >=10% OUR REF
126,60 50,80 1 337,0 502,0 33,0 61,0 154,0 - 158,0 KV 20 86 B2 90 0,0
MATERIALE IN ACCORDO A / MATERIAL IN ACC. TO TRATTAMENTO TERMICO / HEAT TREATMENT FORNO / FURNACE ORIGINE / ORIGIN OF STEEL
ASTM/ASME A 105/SA 105 M - 13 ASME CODE SECT. H, PART A, ED. 2013 NORMALIZED AT 920 C - COOLED IN STILL AIR ELECTRIC FURNACE  EUROPEAN UNION
NACE MR-0175/2009 ISO 15156 - SOUR SERVICE
NACE MR-0103/2012 - SOUR SERVICE
Q.A.S.IN ACCORD.WITH PRESS.EQUIPM.DIRECT.97/23/EC{PED) ANNEX
1,PARAGRAPH 4.3 CERT.MLN 0531016/01
CSA Z245.12 GRADE 248 CAT.| SOUR SERVICE
COD.COL. COLATA  FOS. VS.0RDINE QTA DESCRIZIONE DIMLIN ACC. A VISIVO E DIMENS
HEAT CODE HEAT ITEM YOUR REFERENCE Q.TY DESCRIPTION DIM. ACCORDANCE TO VIS. & DIMENS.
13/30304 045 Cl-14-138 4500 BLIND 300 RF4"  A105N ASME/ANS! B16.5 -2013 SATISFACTORY
MATERIALE / MATERIAL C%  Si%  Ma%  S% PY% cre Ni%  Mo% T Cu% V% Nb%  N% A% C.E%
ASTM A105 (LADLE) 0,180 0230 095 0006 0007 0,00 0060 0010 0018 0140 0002 0001 0,009 0,028 0,374
PROVETTA/ TEST SPECIMEN  FORMA SHERVAMENTO ROTTURA ALLUNGAMENTO CONTRAZIONE DUREZZA RESILIENZA | IMPACT TEST - JOULEIom2 SNERVAMENTO
SEZ mm2 LUNG. mm SHAPE YIELD POINT TENSILE STRENGHT ELONGATION  REDUCTION OF AREA HARDMESS YIELD POINT Ma R,
SECT mem2  LENGHT mm e =0 Wmm2 >=02% Mirm2 == LY W HBW TIPO I TYPE 10x10mm L+ 1 2 - N2 >=1,0% OUR REF.
126,60 50,80 1 337,0 502,0 33,0 61,0 154,0 - 158,0 KV 20 86 B2 90 0.0

MATERIALE IN ACCORDO A/ MATERIAL IN ACC. TO

ASTM/ASME A 105/SA 105 M - 13 ASME CODE SECT. ll, PART A, ED. 2013
NACE MR-0175/2009 ISO 15156 - SOUR SERVICE

NACE MR-0103/2012 - SOUR SERVICE

Q.A.S.IN ACCORD.WITH PRESS.EQUIPM.DIRECT.97/23/EC{PED) ANNEX
|,PARAGRAPH 4.3 CERT.MLN 0531016/01

CSA Z245.12 GRADE 248 CAT.| SOUR SERVICE

NORMALIZED AT

TRATTAMENTO TERMICO ! HEAT TREATMENT

920 C - COOLED IN STILL AIR

FORNO f FURNACE
ELECTRIC FURNACE

ORIGINE / ORIGIN OF STEEL
EUROPEAN UNION

NOTE 100% MANUFACTURED IN ITALY
NOTES MANUFACTURING IN ACCORDANCE WITH ORDER AND SPECIFICATION

UFFICIO CONTROLLO QUALITA'
QUALITY CONTROL DEPARTEMENT

ENTE UFFICIALE DI COLLAUDO
INSPECTION AUTHORITY

MARCHIO PRODUZIONE
MANUFACTURER'S SYMBOL
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3/4" FS SCRD HEX HEAD PLUG
A105N

MI

E

PECTIO E
ACCORDING TO EN 10204 :2004 3.1

bR KIDK MRS A

BOTH-WELL STEEL FITTINGS CO., LTD.

CUSTOMER  : SEYBOLD INTERNATIONAL CORP. S o#dE T A= & GR &y, Ak 3 4= oo 25 303 4%
CERT. NO  :133838 L/C NO NO.303, REN-SIN ROAD, REN-WU DISTRICT, KAOHSIUNG CITY, TAIWAN R.0.C.(81460)
ORDER NO - 7007535 DATE  :12/11/2013 TEL: +886-7-3711536, 3710497, 3720260 FAX: +886-7-3713864, 3713882
[NVOICE NO :BW013102100444 PAGE : 6 ORIGIN : TAIWAN Web site: http://www.bothwell.com.tw  e-mail: box@bothwell.com.tw

BW RAW MATERIAL SPECIFICATION FOR INSPECTION
ITER] ur cp. HEAT NO. DESCRIPTION QUANERTY MATERTAL FITTING SURFACE [ DIM.
030 [¢148 336791 90D ELBOW 1" 6000# NPT 27 PC|  ASTH AIOSN -12
030 |4151 336789 90D ELBOW 1" 60004 NPT 353 PC ASMEBG. I1 3011

ASME SALOSN-2013ED

032 14153 0093862 FULL CPLG 3/4" 6000# NPT 400 PC GOOD GOOD
034 |3885 330361 HALF CPLG 1" 6000# NPT _ 50 PC
037 4182 337342 HEX PLUG 3/4" NPT e {7500 PC
Ll C S 3 m:mz_ozw na;gmz_ji Awu Cb(Nb N 1 T Z CE

BW Si Mn P u T i1 o (Nb) A 1 r
Min | HT.CD. 0.10 0.60 : . . _ . R p i 5 MATERTAL SUPPLIER
Max 035 0.35 1.05 0035 0.040 Q.40 0.30 0.40 0.12 0.08 - - 0.43
030 |4148 0.20 0.19 0.84 0.018 |0.008 [0.1% 0.10 0.06 0.02 0.003  j0.001 0.379
030 |4151 0.20 0.20 0.86 0.021 |0.010 |0.20 0.10 0.07 .02 0.003 [o.002 |- 0.386
032 4153 0.19 0.19 0.91 0.013 0.006 0.20 0.08 0.06 0.0l 0.001 0.000 - 0,377
034 |3885 0.21 0.20 084 0.011 0.011 0.09 0,06 0.04 o 01 0.002 0.001 - 0.373
037 (4182 0.20 0.19 0.85 0.018 0,015 0.15 Q.07 .07 0.02 0.002 0.002 - 0.375 eg—

ADDITIONAL TEST.” REMARKS

. HECHANICAL FROPERTIES HEAT TREATMENT |o7er1 MAKING PROCESS : ELECTRIC FURNACE

BW T. 8. |Y.S.| EL. [R of A| Hardness Charpy Impact CONFORMS TO NACE MRO175-09 /MRO103-12

HT.CD. [ (D | 8D | (%) | (%) | (HBW)(AVG) E NORMALIZED  |ooNpoRMS TO NACE 1SO1S1S6-3 2009
Min 70 6 2 30 MIN. JAVG, ! ( Joule
Max > ¢ : 187 1 2 3 AVG.
030 [4148 768 51.9 33.2 64.5 143 145
030 14151 6.3 57.9 35.0 65.5 144 146
900C A.C.

032 (4153 76,3 55.2 5.8 64.5 144 145
(34 |3RE5 76 5 543 35.0 61.4 142 144
037 j4182 79.0 46.0 320 66,0 145 145 o—

WE HEREBY CERTIFY, THAT THE MATERIAL
THE ORDER CONTRACT.

DESCRIBED ABOVE HAS BEEN TESTED AND COMPLIES WITH THE TERMS OF

e B Y Gy

Q.C.MANAGER INSPECTOR
CHEN CHI HUANG YUAN YAO CHANG

@ BW¥-D0839 REV: 2
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| CLIENTE f Customes ! Client
B CERTIFICADO DE INSPECCION
I & i P

% m inspection Certificate - Certificat de Réception 150 1047431
| ] ' - A
A\l i H

FECHA: Ne ] 175588 |

Date: 120/2015  No ' ——r -
PRODUCTO FITTING SUPEDIDON® DE
Articies - Procut Your OrterNo 11415AES

Volre Crte M ™

NORMAS APLICABLES ASME B16.11-2013

Roguiremants - Normes Applicables

MATERIAL CORRESPONDIENTE ASME SA350LF2CL1-15, ASTM A350LF2CL1-15
Materral Corruspundent - Qualils
MODO DE FUSION (%)

Stee! Making - Elabaralon de Facer

NACE MRO175/1S015156-02-09 & MR0103-12

of -d= 15/01/2015

DN FMOIN204 731

HOJA:
Page. §

s B

E = Elec. Y = Ouxlgeno basico
_ PARTIDA CANTIDAD DESCRIPCION I_. ﬂﬁum_mw‘hﬁ.mn:rmw COLADA N
lterm CQuanity Description LOTE | Remarks Heat No
Poste Quaniité Desciplon Observations | N°Coulde
)
8 | H/H-PLUG 3/4 NPT A350LF2  —— NE 482V8
BE TEE 2X3/4 3000LB NPT A3S0LF2 NE BIAVS
87 | TEE 2X1 3000LB NPT A350LF2 NE | Az3va
ar . TEE 2X1 3000LB NPT A350LF2 ‘MNE m B3AVS
90 ELBOWSO0 3r4 3000LB SW A350LF2 NE | B4BA4
o9 COUPLING 2X1 3000LB SW A350LF2 NE ! ATOAS
S ! " .
COLADANS® | [ 8,._“.0@_0_02 DC_!_O_P w._.mm_l MAKER'S _LPU_..m bZh-u(..m-w .PZ..PF{.wm ﬁI_ZﬁOCm
HeatNo s A e e 2, B D S T
N.Cntide nx 5% || P% | $% | cru Zxﬁzox Nb% | V% | Cu% éx, CEq % __ _
SEE Pl | S HE. - b -
| agavs _ 0.200] 0,210| 0,840 0.011] 0,009 0,130 0,090 0040  0,002] 0,001 0,160 0.028 W.og 0.381 _.|_ #
A23v4 I 0,210{ 0,260! 0.950{ 0.011| 0,008 0.081 0,105 0034  0,000; 0,000] 0.251) 0,027 0,002 | 04 15] | !
ATOAL 0.184| 0277 0973 D,009| 0.010 0,038 D130 0023 . P 0, oo_u 0,001 0,139] 0,025 0,001 _ 0, uw.w | !
BlIAVS 0,191 0,218| 0.994] 0.010| 0,002,071 D091 0010 | O, 010| 0.005| 0146 0.034 0.005 _ 0,390/ _
B46A4 1 0,199) 0,205| 0,967 | 0,007 | 0,0150,075 D,104 _E.Dwﬂ ‘ 0,000| 0.001| 0,163 0,028 0.001 _ 0,399
! ! _ | _ | !
! i i
beebe 4 ool b e de el Dok _ I T

£l Mwmzwwmxn-ozmm M_NORMALIZED AT 800 C AND ALLOWED TO COOL IN STiLL AIR.

Observations

SGI 1922154 501 6000236
Management Systems certified by LROAE

ULMA FORJA, § COOP

B Zubliaga, 3 - Apdo 14

20560 OMATI [Gipuzkoal SPAIN
Tel.: 34 - 943 7B0552

Fan, 34 - 943 781608

E-mail. uimagdulmapping.com

Cevtified acc. PED 971 234EC+ADZMN0-W0
by TUV Bheriand
MO 202 E10 02 T443

MARCA DEL FABRICANTE

Mark of factory - Packing List: 120213
Marque du fabreont
DEFPARTAMENTO QUALITY ASSURANCE
Becton
Départoment
SN 7 N, R T St
| e Erast mﬂﬂwﬂh_._ ESIRKCON,  RESILIENCIA  CHARPYV 10cimm | DUREZA |
| T Swenpih LY Strength | 4y | Rodt Area’ Impact fest Haress |
_asa.msx__ 0.2%  |LoSommid Shichon Resifence MEDA | Durste |
2 e % 0 Wl e §amwﬁ[_ e L rew |m
510 * 312 3080 5000 50 58 62 57 ” 50 | 150 156 | ]
509 307 30.80 5780 57 63 65 62 -50 ” 153 155 |
500 | 325 28.30 5380, 48 55 63 55 _ -50 | 151 162 |
509 | 307 Jos0 ! 5780 57 63 65 62 ! -50 _ 153 155 |
510 316 2970 6030 B8 70 61 86 1 -50 165 163 _
517 | 305 31.80 46,80 : 58 55 51 55 -500 153 151
I i | !
1 { 1
_ _ _ .m |
| | i
I i | | _m
: ! I i
i : ﬁ m | “ |
H 13
1 |
Lt . . a
-Las yia iitin superficial s hall safsiectonas
- O and surface wave found plabi

- Les dimensons 6l élals de surface sonl sabs/xsanis

- Los matenalos ctados cumplon las nomas aphcobies
- Paruf: g reg are i
- Les normes apphcabies sonl mespeciéas.

EL INSPECTOR
Works __._..,wboﬁg_. Liinspeclour
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r 14:/70479 i
iping Products Ltd. - Rev'd By: SB 2" CL 150 BLIND FLANGE RF
eq #: S 14 - 1373 7
METALFAR PRODOTTI INDUSTRIALI SPA L COMPANY WITH
23861 CESANA BRIANZA (LC) - ITALY MANAGEMENT SYSTEM
VIA G. PARINI, 28 CERTIFIED BY DNV
PHONE + 39 031 655441 - FAX +39 031 655149 =180 3001 =
quality. mff@farmas.com =150 14001 =
INSPECTION CERTIFICATE EN 10204:2004 / 3.1 A Nr*®? 2014-C MFF-02838 Data | Dated 09 06.2014 %
TRANS AM PIPING PRODUCTS LTD A% | Ordine / PO Cl-14-267 HE
9335 ENDEAVOR DRIVE S E. Item 054
T3S DA1 CALGARY, ALBERTA CA DOT / Delivery note 2014-3E301-0002467
Packing List 2014-3E401-0002199
Fattura / Invoice 2014-3E401-0002199 A%
Ms. rif. | Our ref. 2014-3E201-0001305-0054
Dest. TRANS AM PIPING PRODUCTS LTD L
9335 - Endeavor Drive S.E.
T35 OA1  Calgary, ALBERTA CA
—_—
Cod. colata ® [Nr. colata Ll e Descrizione A=A
Heat Code Heat Nr Description
1470479 BLIND 150 RF 2° AT05N
Mat, in acc. a f Mat. in acc. to 2 ASTM/ASME A 105/SA 105 M - 13 ASME CODE SECT. I, PART A, ED. 2013
NACE MR-0175/2009 ISO 15156 - SOUR SERVICE
NACE MR-0103/2012 - SOUR SERVICE
Q.A.S.IN ACCORD.WITH PRESS.EQUIPM.DIRECT 87/23/EC(PED) ANNEX |, PARAGRAPH 4.3
CERT.4687-2014-CE-ITA-ACCREDIA
CSA 2245 12 GRADE 248 CAT.| SOUR SERVICE
Elomentl [ Eloments © ' C si  Mn S P o N Mo T Cu V Nb N
LADLE ANALYSIS 0,200 0210 0830 0010 0,01 0150 0,060 0010 0023 0,200 0,002 0001 0000
Al CELF CESF F1 F2 PREN
LADLE ANALYSIS 0,030 0,405 0,355 0422 0,160 -
CE LF=C+Mn/6+(Cr+Mo+V)5+(Ni+Cu)15 CE SF=C+Mn/6) F1=Cu+MNi+Cr+Mo+V F2=Cr+Mo
Provetta Format" °Ct¥ Snervamento>0.2%¢'' Snervamento>1,0%C1"  Rottura ©'? Allungamento ©  Contrazione ©**
Test specimen Shape Yield Strength=0,2%  Yield Strength>1,0% Tensile Elongation Reduction of area
Sez/Sectmm2 L.mm 1=0-2=0 MPa MPa MPa % %
126,60 50,80 1 20 336.0 - 529.0 30,0 59.0
DUREZZA | HARDNESS-** RESILIENZA / IMPACT TEST
HBW Tipo/Type™® Provetta! Test Specimen  °C ™ 1.Joule ®? 2-Joule “* 3-Joule ° Media/Average it
152,0-156,0 KV 10%10 mm 20 a7 80 96 87.7

Tratt. Term. / Heat freatment SO NORMALIZED AT 920 C - COOLED IN STILL AIR
Dim inacc. a/ Dim. ace.ta  °"|ASME/ANSI B16.5 -2013

| ELECTRIC FURNACE

Finitura / Roughness 125/250 MICROINCH AARH

Marcatura in ace.™ . Origine
Marking in acc. to MSS SF25 Ed. 2013 | Vis. & Dim, SATISFACTORY Origin of Steel EURCPEAN UNION
Note / Notes 100% MANUFACTURED IN ITALY
MANUFACTURING IN ACCORDANCE WITH CRDER AND SPECIFICATION
UFFICIO CONTROLLO QUALITA®  *™ ENTE UFFICIALE DI COLLAUDO ™V MARCHIO PRODUZIONE A

QUALITY CONTROL DEPARTMENT INSPECTION AUTHORITY MANUFACTURER'S SYMBOL

e @




